MATANUSKA-SUSITNA BOROUGH

SEPTAGE DISPOSAL & TREATMENT
FEASIBILITY STUDY

In cooperation with City of Palmer

Prepared for:

Matanuska-Susitna Borough
350 East Dahlia Avenue
Palmer, Alaska 99645

Prepared by:

[C RW

ENGINEERING GROUF, LLC

CRW Engineering Group, LLC
808 S. Bailey Street, Suite 104
Palmer, Alaska 99645

DRAFT - June 2022




TABLE OF CONTENTS

1. EXECUTIVE SUMMARY ..ottt ettt ettt ettt ettt st sbe e st e bt e st e e be e sateeneesaneenneas 5
2. INTRODUGCTION ...ttt ettt ettt ettt et sat e ettt e et e bt e st e e bt e sabe e bt e sabeebeesateebeesnseenneas 9
3. BACKGROUND ...ttt ettt ettt ettt sttt et e bt e st e e sbe e sabeebe e e b e ebeeeabeebeesnneenneas 9
4. REFERENCED STUDY EFFORTS ... .uiiitteiteeteesite ettt sttt ettt saee b e st e et e s esbeesaneens 10
5. ESTIMATED SEPTAGE VOLUME FLOW RATES .....ooiiiiitenie ettt 11
5.1. Population Growth ConsSiderations........cccecueeiiiiiiiieiiiiieee e 11
5.2.  Septage Hauling Volume Trend.......ooiiieiiiiieeieiiiee ettt ssvee e s 12
5.3, FUture SEptage VOIUMES ......cooiiiiiiiiieiie ettt e s aae e s s 13
5.4. Comparison to Previous EStimates ..., 14
6. SEPTAGE DISPOSAL FACILITY SITING. ...ccouttiteeniieeieenite ettt sttt st 16
6.1.  Proximity to SEWEr ULIlItY ..cccoviiiieiiiiiie et 17
6.2.  Accessibility TO Major ROGAWAYS .......uvveeeiiieiiiiiiiiieeeieeeeeeeitieeeeeeeeeseneansrereeesesssssssreneees 17
6.3, COSE OFf LN e 17
6.4.  PUDIIC VS. Private PrOPEITY ..uueeiiiii ittt e e e e sanrreee e e e e e s e e nabanees 18
6.5.  Proximity to Treatment PIant.......coooiieiiiiiiiiiiieeeee e 18
(o T (=B o] Yo T={ =] o] 1 VRSO O UTRRRRRRP 18
6.7.  Proximity TO Water ULility....ueeeiiieiiiiiieieie et e s 18
6.8.  Proximity TO RESIAENTIAL.....uuueiiiiiiiiiiiiiiiieec et e e e e s naraeees 18
NS TR o V1 o =SS 18
7. SEPTAGE RECEIVING FACILITY CONCEPTUAL DESIGN ....coiuiiiiieiieeieeneeereesee e 19
7.1.  General Design ConSiderationsS........coocceivrieiieeeeiiiiiiireeeeeeeeeeerreeeeeeeeesesnrrrreeeeeeesssenanes 19
7.2.  General Process DESCIIPTION ..uuuueeiiiiiiiiciiiieeeeeeeeeeeiiiteeeeeeeeeeseirreeeeeeeessesessssseneeesesssnnnes 20
7.3.  Septage FaCility Sit€ LAYOUL......ueeeiiiiiiiiiiieeee ettt eeeerreee e e e e s e esnbbrrereeeeeessenanes 21
7.4. Septage ReceiVing FaCility USGEE .....coovceurreeiieiiiiieiiiteeeeee et ee e e e sesrbrreeeee e e e e seanes 22
7.5,  COMPOSTEA BiOSOIIAS ....cciiiiiiiiiiiieei ettt e e e eeerb e e e e e e e sennbbraeeeeeeeesseanes 23
8. PALMER WASTEWATER TREATMENT PLANT EVALUATION....c..coiiiiiiiiieenieeieenee e 24
DRAFT MSB Septage Disposal & Treatment CRW Engineering Group, LLC

Feasibility Study Page 2 June 2022



8.1.  EXiSting CONAitiONS c.ccceeeiiiiieeieeeee e, 24

8.2. Combined Wastewater and Septage CharacteristiCS.......ccccuvvvvvrrereeeeeiiiiiiirreeeeeeeeeiennns 25
8.3. Intermediate Secondary Pre-Treatment System at PWWTP ..., 28
9. COST ESTIMATES ...ttt ettt sttt ettt et r e s e et esse e e b e e smneenneesneeennees 30
9.1.  Capital CoSt ESTIMAte ..occievieiiiiiieeee ettt e e ee et e e e e e e e s sesntbarereeeeessseanes 30
9.2. Operations and Maintenance (O&M) Cost EStIMate.........ccoeevurrveeeeeeeiiiiiiirreeeeeeeeeeennns 30
9.3, TIiPPING FEE ANGIYSIS ceeviiiiiiictiiiieee ettt e e e e e st bre e e e e e e s sessbbaaeeeeeeesesnanes 31
10, DISCUSSION... ettt et et e e st s ar e s be e e b e e smneeaneesneeeneennneenneennes 33
11, CONCLUSIONS ... .ottt ettt sttt sttt e s e s be e s b e saneeareesneeeneesaneenneennee 35
12, RECOMMENDATIONS ..ottt ettt ettt st sae e e r e s e s n e e saneeneeenes 35
DRAFT MSB Septage Disposal & Treatment CRW Engineering Group, LLC

Feasibility Study Page 3 June 2022



Table 1:

Table 2:

Table 3:

Table 4:

Table 5:

Table 6:

Table 7:

Table 8:

Table 9:

Chart 1:

Chart 2:

Chart 3:

LIST OF TABLES

Estimated Total Trip Costs and TiPPING FEES .....eiivruiiiiiiiiiieeiriee et 7
Future MSB Septage Volume Criteria ..uueueeiiviiccciireeeeie e eecciieeeee e eesiirreee e e e eenareeeees 14
Septage FIOW COMPATiSON....cccivieeiiee ettt eeeecerree e e e e e e e esatrereeeseeeeesesabsaereeeseeesenanes 16
MBBR System Design Flow Rates and LOadingsS..........cccvvveeurreeereieeiiiiiirreeeeeeeeeeennneeenns 25
Assumed Septage Characteristics at Peak Daily Volume........cccccevviveeiiniieeeeinieec e, 26
Estimated Combined Septage and City Wastewater Loading Rates .........ccccoevvveeeennnnen. 27
Capital CoSt ESTIMATE wiiiiiiiiieiiiiiee et e e st e e e s araeee s 30
Annual O&M Cost ESTIMATe c....eeiiiiiiiiieeie e 31
Estimated Total Trip Costs and TipPIiNG FEES .....uvvveeiiiiiiiiiiieeeeecc e 32
LIST OF CHARTS
2019 to 2045 MSB Population Growth Rates .......ccccuvveeeeiiiiiiiiiiiereeeeeeeeeciirreeeee e eeeeanns 12
2011 to 2021 MSB Septage Hauling VolUMES.......ccccvvveeeiiiiiiicireeeeec e, 13
Best-Fit Linear Septage Increase, 2011 t0 2021........cooviiiiiiieeeeeeeeeeecceee e eeeeeaee e e e e eeees 13

LIST OF FIGURES

Figure 1: Palmer WWTP Flow Schematic

Figure 2: Septage Receiving Flow Schematic

Figure 3: Septage Receiving Facility Site Layout

Figure 4: Palmer WWTP Upgrades Layout

LIST OF APPENDICES

Appendix A — Vendor Equipment Information

Appendix B — Cost Estimating Calculations

Appendix C — Wastewater Design Flows and Loading Calculations

DRAFT MSB Septage Disposal & Treatment CRW Engineering Group, LLC
Feasibility Study Page 4 June 2022



1. EXECUTIVE SUMMARY

The purpose of this feasibility study is to evaluate the relative economic feasibility of disposing
of septage within the Matanuska-Susitna Borough (MSB) and treating the septage at the Palmer
Wastewater Treatment Plant (PWWTP). The effort of this study generally builds upon the
concepts and findings of previous studies authorized by the MSB.

This study generally analyzes the following aspects of a conceptual design:

* Location of a septage receiving station,

» Site and facility design for the septage receiving station,

* Necessary modifications and upgrades made to the PWWTP for treating septage,

e Estimated capital and operation and maintenance (O&M) costs, from which user fees are
calculated.

» Comparison of septage hauler costs for local disposal versus disposal in Anchorage.

Population growth in the MSB was considered and found to be slowing over the next few decades
based on estimates made by the State of Alaska in 2020. Septage hauling volumes and growth
rates were based on a growth trend estimated for annual haul volumes discharged by MSB-based
haulers at Anchorage Water and Wastewater Utility’s (AWWU'’s) Turpin Street receiving station
in Anchorage during the years ranging from 2011 to 2021. A base septage volume of 15.2 million
gallons per year (MGY) and an average annual septage volume growth rate of 2.4% was estimated
for Year 2022. Because MSB’s population growth rates are diminishing, septage volume growth
rates are anticipated to also decrease over time. Based on this, it is assumed that use of a
constant 2.4% growth rate over the same time frame is conservative. Assuming a 5-year period
for design, funding acquisition and construction, a 30-year design life was assumed thereafter,
for a total study period of 35 years (2022 to 2057). From these values, a future annual septage
volume of 34.8 MGY and a peak daily septage of 217,500 GPD was projected for Year 2057. These
estimated septage volumes compare well to that featured in previous studies.

A site selection exercise was generally performed to determine a reasonable location for a
septage receiving station, upon which cost estimating could be based. Various MSB-owned, City-
owned and privately-owned properties were considered, most of which were located south of
Palmer. Using several criteria, a favorable site near the Glenn Highway, south of the Alaska State
Fairgrounds, was selected for use in this study.

The general strategy for addressing the receiving and treatment of septage is to substantially
mitigate its characteristics and minimize the potential for adversely impacting the existing
processes in operation at the PWWTP. To accomplish this objective, a significant degree of pre-

DRAFT MSB Septage Disposal & Treatment CRW Engineering Group, LLC
Feasibility Study Page 5 June 2022



treatment of the septage is needed before it enters the City’s collection system, the PWWTP, and
the MBBR process. The pre-treatment approach is generally as follows:

* Substantially reduce solids and biochemical oxygen demand with the use of screening
and dewatering equipment at the septage receiving facility.

* Attenuate the impact of the pre-treated septage by mixing it with City wastewater
flows.

* Further reduce contaminants with an intermediate, secondary pre-treatment step at
the PWWTP such that the combined septage and wastewater can be treated by the
MBBR and other downstream processes.

Without sufficient pre-treatment upstream of the PWWTP, the contaminant loading from the
septage would exceed the capability of the plant’s wastewater treatment process to provide
adequate secondary treatment and meet the City of Palmer’s discharge permit.

The pre-treatment process at the septage receiving facility would feature screening equipment,
250,000-gallon equalization tank, and dewatering equipment. Approximately 90% of the total
suspended solids (TSS) and 70% of the biochemical oxygen demand (BOD) is assumed to be
removed by the receiving station process. The screw press will produce relatively dry septage
solids that would be hauled for disposal at the MSB Central Landfill. A lift station would pump
effluent from the receiving facility to the City’s force main located along the Glenn Highway. The
pre-treated septage would then be combined with the City of Palmer’s wastewater and conveyed
through its collection system to the PWWTP.

At the PWWTP, it is assumed that all the combined septage/City wastewater would flow into
Lagoon #1 from the PWWTP headworks through mostly existing piping. An activated sludge
process featuring Parkson’s Biolac “Wave-Ox” aeration system would further reduce BOD levels
and substantially remove ammonia, which is a critical contaminant targeted by the PWWTP in
meeting its stringent discharge permit requirements. Other improvements at the Palmer WWTP
would include additional MBBR media, clarifiers, additional aeration blowers and activated
sludge pumps.

These septage receiving and treatment improvements would result in a total estimated capital
cost of $19,525,723 and an estimate annual O&M cost of $746,007. Roughly half of the O&M
cost would be associated with the receiving facility operation and the other half with the
additional improvements at the PWWTP.

These costs would be recovered through user tipping fees, which are based on the capital and
O&M costs. Tipping fees and total trip costs for use of the MSB septage facilities and use of
AWWU'’s Turpin Street receiving station are summarized in the presentation of Table 1 below:

DRAFT MSB Septage Disposal & Treatment CRW Engineering Group, LLC
Feasibility Study Page 6 June 2022



Table 1: Estimated Total Trip Costs and Tipping Fees?

Tipping Fee per Total Tipping Total Hauling Total Trip
1,000 gal Fee3 Expenses* Cost

Year 2027 MSB $78.04 $234.11 $26.10 $260.21
Year 2057 MSB $38.38 $115.13 $26.10 $141.23
Flat-Rate MSB $58.21 $174.62 $26.10 $200.72
Year 2027 AWWU? $30.21 $90.63 $182.67 $273.30
Notes:

1. Costs and fees shown on a per trip basis.

2. 5yearsinflation @ 2.5% applied to AWWU 2022 tipping fee of $26.70/1,000 gal

3. Assumes a 3,000-gal hauling volume.

4. Refer to Appendix B for itemized hauling expenses. A 70-mile round trip distance is used for AWWU,

and a 10-mile round trip distance used for MSB, both measured from a common point located at the
Parks-Glenn Hwy interchange. Hauling costs do not include expenses for time spent at location of
septage collection nor travel from septage collection location to the Parks-Glenn Hwy interchange.

This summary shows that the highest total trip cost associated with the MSB facilities would be
less expensive than the AWWU total trip cost at the beginning of the facility’s life. Use of MSB’s

facilities is therefore assumed to be more economical for septage haulers throughout its design

life relative to traveling into Anchorage to discharge septage. Based on these numbers, facility

revenues could be expected to match or exceed operational and financing costs from the
beginning of its operations, which thereby could be considered financially feasible.

The following conclusions are therefore made from this evaluation:

A significant degree of pre-treatment is necessary to produce combined septage and
wastewater characteristics that are readily treatable by the existing processes at the
PWWTP.

The use of screening, dewatering and mixing of septage with City of Palmer wastewater
followed by an intermediate activated sludge treatment process at Lagoon #1 appears
to be technically feasible in producing wastewater that can be subsequently treated by
the PWWTP.

Based on the septage volume growth assumed in this study, the costs of designing,
constructing, and operating these treatment facilities in general proximity to the
PWWTP could be expected to result in hauler trip costs that are less than the cost of
hauling and disposing of septage at AWWU'’s Turpin St. receiving station in Anchorage.

Based on the total trip costs and tipping fees estimated for this study, septage receiving
and treatment facility revenues could be expected to match or exceed operational and

financing costs from the beginning of its operations.

DRAFT MSB Septage Disposal & Treatment CRW Engineering Group, LLC
Feasibility Study Page 7 June 2022



The following recommendations are made:

e Seek concurrence with the City of Palmer and approval from the Borough Assembly in
pursuing further planning of the septage receiving and treatment improvements
considered in this study.

e With City concurrence and Borough Assembly approval, proceed with the development
of a PER for USDA grant/load funding or similar design analysis document to evaluate
project alternatives in further detail, and generate estimated costs for funding
acquisition.

END OF SUMMARY

DRAFT MSB Septage Disposal & Treatment CRW Engineering Group, LLC
Feasibility Study Page 8 June 2022



2. INTRODUCTION

The purpose of this feasibility study is to evaluate the relative economic feasibility of disposing
of septage within the Matanuska-Susitna Borough (MSB) and treating the septage at the Palmer
Wastewater Treatment Plant (PWWTP). This study effort is a follow-up to several studies
previously performed by the MSB in its on-going evaluation of locally collecting and treating
septage.

This study generally analyzes the following aspects of a conceptual design:

* Location of a septage receiving station,

» Site and facility design for the septage receiving station,

* Necessary modifications and upgrades made to the PWWTP for treating septage,

e Estimated capital and operation and maintenance (O&M) costs, from which user fees are
calculated.

* Comparison of septage hauler costs for local disposal versus disposal in Anchorage.

This study makes substantial use of and builds upon the MSB’s previous work in the development
of a reasonable concept design of septage receiving and treatment facilities, upon which a
realistic evaluation of economic feasibility can be based. It does not attempt to provide an
exhaustive evaluation of numerous options for developing the concept design. A more detailed
evaluation of options would be provided in a future Preliminary Engineering Report (PER), if MSB
elects to further advance this project.

3. BACKGROUND

The MSB has been evaluating the feasibility of collecting and treating septage within the confines
of the Borough for several decades. Since 2007, the MSB has reviewed the possibility of treating
septage at the existing wastewater treatment facilities operated by the City of Palmer and the
City of Wasilla WWTP and at a new regional WWTP centrally located in various places within the